
Lit. No. 94842, Rev. 07
June 6, 2005

Trough Assembly Parts List
WESTERN PRODUCTS
P.O. Box 245038
Milwaukee, Wisconsin 53224-9538

7

4

6

2

10
9

8

11

1213

1

5

3

14

15

* STS only

1

- over -
This parts list is for UTS 696 Under Tailgate Spreaders with serial numbers 0216 and higher.

Trough Assembly Parts List 
Item Part Qty Description Item Part Quantity Description 

1 95268 1 Lid Kit with Label 5 95297 4 Latch Handle Kit 
1 95270 1 Lid Kit, Stainless, with Label 6 95262 1 Bearing Kit 
2 95272 1 Trough with Labels 7 95263 1 Hydraulic Motor Kit, Auger 
2 95274 1 Trough with Labels, Stainless 11 95275 1 Auger Lockout Kit 
3 95261 1 Auger Kit 11 95276 1 Auger Lockout Kit, Stainless 
4 95264 1 Door Kit 15 95719 1 
4 95266 1 Door Kit, Stainless    

Retainer Bracket Kit, 
Stainless, UTS 

 



This parts list is for WESTERN® Under Tailgate Spreaders.

Copyright © 2005 Douglas Dynamics, L.L.C. All rights reserved. This material may not be reproduced or copied, in whole or in part, in any
printed, mechanical, electronic, film or other distribution and storage media, without the written consent of Western Products. Authorization to
photocopy items for internal or personal use by Western Products outlets or spreader owner is granted.

Western Products reserves the right under its product improvement policy to change construction or design details and furnish equipment
when so altered without reference to illustrations or specifications used.  Western Products and the vehicle manufacturer may require and/or
recommend optional equipment for spreaders.  Do not exceed vehicle ratings with a spreader. Western Products offers a limited warranty for
all spreaders and accessories. See separately printed page for this important information. The following is a registered® trademark of Douglas
Dynamics, L.L.C.: WESTERN®.

Printed in USA

Trough Assembly Parts List

June 6, 2005 Lit. No. 94842, Rev. 072

Parts Lists Breakdown for Kits with Multiple Components

Item 6                95262 – Bearing Kit 
Item Part Qty Description 

  1 1-1/2 2-Bolt Flange (Bearing) 
  1 1-1/2 Bearing Seal 
  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 7     95263 – Hydraulic Motor Kit, Auger 
8 94768 1 Hydraulic Motor 
9 94725 1 Backer Plate 

10 94724 1 Seal, Motor 
  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 11         95275 – Auger Lockout Kit 
  1 Auger Lockout 

12 93033 1 1/2 x 5.5 Pin 
13 68649 1 0.20 x 3-3/4 Hairpin Cotter 

  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 11    95276 – Auger Lockout Kit, Stainless 
  1 Auger Lockout 

12 93033 1 1/2 x 5.5 Pin 
13 68649 1 0.20 x 3-3/4 Hairpin Cotter 

  2 1/2-13 Hex Nut 
  2 1/2 Lock Washer, Stainless 
  2 1/2-13 x 1-3/4 Carriage Bolt, Stainless 

Item 15    95719 – Retainer Bracket Kit,  
                              Stainless UTS 

  1 Lid Clamp 
  2 3/8-16 x 1 Carriage Bolt 
  2 3/8 Spring Lock Washer 
  2 3/8-16 Hex Nut 

 

Item 1       95268 – Lid Kit with Label 
Item Part Qty Description 

  1 Lid, Red 
5 95297 2 Latch Handle Kit 

14 95407 1 Cover Plate 
Item 1   95270 – Lid Kit, Stainless, with Label 

   Lid, Stainless 
5 95297 2 Latch Handle Kit 

14 95407 1 Cover Plate 
Item 3            95261 – Auger Kit 

  1 Auger 
  1 3/8-16 Hex Locknut 
  1 3/8-16 x 2 Hex Cap Screw 

Item 4             95264 – Door Kit 
  1 Door, Red 
  3 3/8-16 x 1-1/4 Hex Cap Screw 
  3 3/8-16 Hex Locknut 

5 95297 2 Latch Handle Kit 
Item 4      95266 – Door Kit, Stainless 

  1 Door, Stainless 
  3 3/8-16 x 1-1/4 Hex Cap Screw 
  3 3/8-16 Hex Locknut 

5 95297 2 Latch Handle Kit 
Item 5     95297 – Latch Handle Kit 

  1 Latch Clamp 
  1 Latch Rod 
  1 Shim Plate 
  4 3/8-16 x 1-1/4 Carriage Bolt 
  4 3/8 Spring Lock Washer 
  4 3/8-16 Hex Nut 

 




